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Report No.: STYH20231225UNO01 CPUP TECHNOLOGYSSERVICE

TEST REPORT
R BR &
UNITED NATIONS “Manual of Tests and Criteria” Seventh revised edition & Amendment 1
Section 38.3 — Lithium metal and lithium ion batteries

BEE GREMRETM) B-EBITRAEBIE 1

% 38.3 W-EERAEE T Rt
Report Number/#R & 4 .....c.coeee... ;. STYH20231225UNO1
Date of issue/Z K HH......cccooveveeen - 2024.01.11
Total number of pages/# & 1i%L.......: 17 Pages/3t 17 171

Tested by/f&ll(name+signature) .....:.  Kevin Xu kmm

Reviewed by/#i 1% (name+signature) :  Tracy Chen /[Y‘CLCV Chen

J
Approved by/flt#(name+signature) :  Leo Zhi %

. e Guangzhou CPUP Certification Technology Service Co., Ltd.
Testing laboratory/fa il S5 % .......... ; fJ‘I‘IE%EIi)@E&ﬂWEZ%ﬁKE’AﬁT Y

Room C101/C102/C103/C104, No.9, Hengji Road, Yunxing Zhukeng,
Shigiao Street, Panyu District, Guangzhou, Guangdong, China

Address/Hl ..o . }_‘J‘Hfﬁﬁl%gmﬁ?ﬁf%%fﬂim*ﬁ*ﬁ%&%9% C101. C102. C103.
C104 =

Tel/HL T oo :  86-020 3112 7037

EMail/BBFE ..o . info@cp-up.com

Web/PHIE ..ot WWW.CP-UP.COM

Applicant /HiER.........cccccoevveveeene.:. SHANTOUSHI YAOHUI NEW ENERGY CO.,LTD
Sk T IRE R BT R R A PR A =]

Address/Hitik ... . Chenghai District of Shantou Lotus South Town, Industrial Zone,

515800 Shantou, PEOPLE'S REPUBLIC OF CHINA
Ik T i X T R Y Tl X

Manufacturer/H3E%G ... SHANTOUSHI YAOHUI NEW ENERGY CO.,LTD
I3k T R BT RE U PR+
Address/HIk ..o - Chenghai District of Shantou Lotus South Town, Industrial Zone,

515800 Shantou, PEOPLE'S REPUBLIC OF CHINA
Ik T i X T R Y Tl (X

Factory/ZAE =) e, . SHANTOUSHI YAOHUI NEW ENERGY CO..LTD
U1k T HEEHT REVR AT PR 2 7]
Address/HE ..o, . Chenghai District of Shantou Lotus South Town, Industrial Zone,
515800 Shantou, PEOPLE'S REPUBLIC OF CHINA
Uik T VeI DXOE N B R Tl IX
Standard/f M FRHAE. .........cooccveveveeenees. - ST/SG/AC.10/11/Rev.7 & Amend.1/Section 38.3
Testing type/iBe A ..o, . Entrusted Test/Z L5
Receiving date/4ZFE H ..o : 2023.12.25
Test date/fGMAZH . .ocoovvee : 2023.12.25~2024.01.06
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Report No.: STYH20231225UN01 CPUP TECHNOLOGY&SERVICE
Product General Information/;= R ZE A1 &:
Samples name /F il R ... . Li-ion Battery
" 1 T it
Model/Z 5 ... : 14500/500mAh
Ratings/&iE B H ..o, : 7.4V, 500mAh, 3.7Wh
Trade Mark/TEFR. ..c.coovveveeeeeeieeerenn, : NA
Appearance/FEb A M ..o . Approximate Green Cuboid
gt K71k
Dimension/ /X~ .. 0 17.2mm(T) x 28.0mm(W) x 53.1mm(H)
MaSS/ I FE oo : Approx./%] 39.5g
Lithium content/#E %% & .....cocvvvvevee s N/A
Classification/ZE7.........ccccovveveeveeennn. ; Lithium ion battery
B T R
Test items /Kl H :
Clause Name of test Sample Number Test result
T R I H 44 FR FE S [oRIEREN
T.1 Altitude simulation P
38.3 44 TA R A it
T.2 Thermal test P
38.34.2 T.2 R R it
T.3 Vibration P
38.3.4.3 T.3 i) B1# - B8# it
T.4 Shock P
38.34.4 T4 ik it
T.5 External Short-circuit P
38.3.4.5 T.5 S it
T.6 Impact N/A
38.3.4.6 T.6 fiy ANidi
T.6 Crush Cl# - C10# P
T.6 %1% yipu
T.7 Overcharge P
T.8 Forced discharge P

Test Conclusion/# %

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria” seventh revised
edition & Amendment 1(ST/SG/AC.10/11/Rev.7 & Amend.1) Section 38.3 .

SR, ZRERFFEAE E GRIGARETH) 2B BBITHRAZIE 1 (ST/SG/AC.10/11/Rev.7 & Amend.1) 4
38.3 THIE K,
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Report No.: STYH20231225UNO01 CPUP TECHNOLOGYSSERVICE

Test Procedure/iRWEF:

1.Sample status/Ff iR As:

B1#~B4#, first cycle, fully charged state/B1#~B4#,5 1 N 7o B H I, EATTHIRE.

B5#~B8#, 25th cycle, fully charged state/B5#~B8#,%; 25 /78 HLJE I, B4R HIRE .
C1#~C5#, first cycle , 50% charged state /C1#~C5#,%5 1 N 7e I, 50% 7o HUIRAS .
C6#~C10#, 25th cycle , 50% charged state /C6#~C10#,55 25 P 7e HLE ], 50% 78 HRZE
B9#~B12#, first cycle, fully charged state /BO#~B12#,%55 1 MR HAY, TR HERE.
B13#~B16#, 25th cycle, fully charged state /B13#~B16#,% 25 Mo A W], 584 7o HURAS
C11#~C20#, first cycle , fully discharged state /C11#~C20#,%5 1 N7 M, B4R E.
C21#~C30#, 25th cycle , fully discharged state /C21#~C30#, %5 25 N7 B A, 58 & UIRAS

2. Tests T.1 to T.5 are conducted in sequence on the same samples.

T 2 T.5 G0 A AR [RRE ol 207 3R 4T

3. In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

N7 ERFEERK, HULFARE: FEDE(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A M1 ZRIRATHIFTR, M2 23085 BT . R BTESURAGEIL R R EUE, ALY TR ERR.

Mass M of cell or battery Mass loss limit

P 2 G R VA ) Joft JRE R IRE
M<1g 0.5%
1gsM<75¢g 0.2%
M>75¢g 0.1%

4. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than

90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not applicableto
test cells and batteries at fully discharged states.

MR TA E T4, IS LE LB, TR TR, TCBERMTCE K, I HAaM R i e {5
Ja B L AN T AR AT IX — 0 BT L ) 90% .« A 9% s 9 SR ANIE T 58 A TBORUIRZS B 56 F s A R
e
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Report No.: STYH20231225UN01
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CPUP TECHNOLOGY&SERVICE

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/& F ]

Test cells and batteries shall be stored at a
pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5°C)./AR & HiL 05 AT Lt B
FEE T BT 11.6 TMMIFELEE (20 + 5°C)
NAFIED 6 /DT .

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly,no rupture
and no fire and if the open circuit voltage of each
test cell or batfery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicableto test cells and batteries at fully
discharged states./tn L& JTLHFA. oA,
TR K, IF BRI B B R 1K G
J BT LR AN/ T AR HEAT 1K — 50 i) FEL He 1Y)
90%, FELFIHLIEN AT I — 2Rk . A K 2L
SRANE T 58 A T8 HIR S 050 LA AT FE I

No leakage, no venting, no
disassembly,no rupture and
no fire./ TLiZls THEA. Toff
. TR K.

The data see table 1./3X56 %k
P 1,

38.3.4.2

Test T.2: Thermal test/{5 E X%

Test cells and batteries are to be stored for at least
six hours at a test temperature equal t072+2°C,
followed by storage for at least six hours at a test
temperature equal to -40+2°C.The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells
and batteries are to be stored for 24 hours at
ambient temperature(20+5°C). /AR5 Hi 85 AT Ll B
SRR IR ST 7242°C I FAEE D 6 /)
I, $3E HAE IR 5 T-40£2°C HY R T AFTR
/b 6 /NI o A S A 6 T 2 ] R KIS [ )
RN 30 Jreh. ULFERFEE AT, LR 10 K, #
4 BT A TR O A VB AE A BT IR 2 (2045°C) T A7
Ji 24 /INEF o

For large cells and batteries the duration of
exposure to the test temperature extremes should
beat least 12 hours./%F T KB LS AT, 28k T
A i i o T 8 YIS ) 2820 2Dy 12 /N

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly,no rupture
and no fire and if the open circuit voltage of each
test cell or batfery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicableto test cells and batteries at fully
discharged states./tn L& JTLHFA. oA,
T ZANTo RSk, IF HA A0 B B LV AR 1S
J BT LR AN/ T AR HEA T 1K — 30 i) R s )
90%, FELFIHLIEN AT S I — 2Rk . A K 2L
SRANE T 56 A T8 RUIR A 1 12050 A A FRL

No leakage, no venting, no
disassembly,no rupture and
no fire/ o e LS. Tff
. BRI K.

The data see table 1./1X5& %1
PERER A

38.3.4.3

Test T.3: Vibration/#z3)
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Report No.: STYH20231225UN01

t = 18 A S

CPUP TECHNOLOGY&SERVICE

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries are firmly secured to the
platform of the vibration machine without

distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of
the cell. One of the directions of vibration must be
perpendicular to the terminal face./ Hi Fl HE b £ [
THRELF &, (HEEE LA GG L AR T LB
ANREHERAL B IRS) . IRBBLE IETZBTE, REUHFR
AR 7 #5253 200 #F2%, PRI 7 AL, BN
15 7ph . X —IRBN I FEAU =/ FLAH 2 B L 22
BTTALRBE—T7 M B AT 12 1K, B3N 3/

I o Hor —ANIRS) J7 0] 20 i 1] L

P

The logarithmic frequency sweep shall differ for
cells and batferies with a gross mass of not

more than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries)./ {EXF £ SN, XL =A
B 12 T3 (1) HUE AT b (R S AN ), A 12
T 50 S SE R R FEL L (R 2R R v ) B AT BT A (R

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz

is reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn, occurs
(approximately 50 Hz).A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /% AN Bl N7 R 22 T 6, ORFF
1 gnHIBC KIS, ELEIPRFRILFN8H L. R
PRI PRFFAE0.8Z K (M FE 1.6 222K), FFEIG A B
BB R INIE LA F8 gn (B LI NE0H52%). KK
I BEARFFAES gn BRI IE N 2007 2% -

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn, occurs
(approximately 25 Hz).A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz./ AR AR  7 #5 22 TF 46, OR¥FE 1 g I
RO, BERIZIE S 18 k. IR RRIER
FFE 0.8 ZK (MWL 1.6 Z2K), JFIG AR B 2|
KIMEFEIEF) 2 gn (PFLIH 25 B 2E). 4 K hnis
JEORFRAE 2 gn BELEISRFRIG INF] 200 2% -

N/A
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CPUP TECHNOLOGY&SERVICE

Report No.: STYH20231225UN01

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly,no rupture |[disassembly,no rupture and
and no fire and if the open circuit voltage of each  |no fire./LiBIK. THS. L
test cell or batfery after testing is not less than 90% | {4, EpZ TR K .

of its voltage immediately prior to this procedure.
The requirement relating to voltage is not o
applicableto test cells and batteries at fully The data see table 1./ %%
discharged states. /WIS T8k . THS. Tk, |[#EIE 1.

TN To RS K, IF HAA 0 B B LV AR 1S
J BT LR AN/ T AR HEA T 1K — 30 i) R Hs Y
90%, FHLFIHLIEN AT I — 2Rk . AR
SRANE T 56 A T8 RUIR A 1 12050 A A FRL

38.3.4.4 Test T.4: Shock/1 i+

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which

will support all mounting surfaces of each test
battery. /5 FLEFH HLD Y U] 32 48 5 ] R G AL
B SCBRSCHEAE A RIG F T ) BT 2 T

Small cells : Each cell shall be subjected to a half- N/A
sine shock of peak acceleration of 150 g» and
pulseduration of 6 milliseconds. //N s BEASHE
RS K I 150 go R HF S0 1625 R0 HY
AL B il o

Large cells : Each cell shall be subjected to a half- N/A
sine shock of peak accelerationof 50 g» and pulse
duration of 11 milliseconds./ Ak fY Hits: &N HL A0
252t KNNIEEE 50 gn MK HFEEI [H] 6 Z2 7P 1 1E
P -

Each battery shall be subjected to a half-sine shock P
of peak acceleration depending on the mass

of the battery. /&4~ LI Z 52 d5 K HE FE L e T H2
L FR 5 B [ IR SR

small batteries :The pulse duration shall be 6 P
milliseconds ,acceleration is 150 gn or

(gn)=m, whichever is smaller., /MY
e BKpPRFSEET R 6 =80, Ik E N 150gn 8%
(gn)=1/100850 / i & » BUHUEE/INE o

large batteries: The pulse duration shall be 11 N/A
milliseconds. acceleration is 50 gn or

(9n)= 30000/ mass , Whichever is smaller./ K7 Hi,
e kPSR (a] 11 =80, Ik A 50gn 8¢
(gn)=+/30000 /i & ,» WEUERNE.

Each cell or battery shall be subjected to three P
shocks in the positive direction and to three shocks
in the negative direction in each of three mutuallyl
perpendicular mounting positions of the cell or
battery for a total of 18 shocks./ £ it Bl F it 23
FE A LA 3 L) R L T 22 2 7 67 ) AR 7 1)
g =Uahid, EEENRITMEx =0l B
&7 18 ki
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CPUP TECHNOLOGY&SERVICE

Report No.: STYH20231225UN01

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly,no rupture |[disassembly,no rupture and
and no fire and if the open circuit voltage of each  |no fire./LiBIK. THS. L
test cell or batfery after testing is not less than 90% | {4, EpZ TR K .

of its voltage immediately prior to this procedure.
The requirement relating to voltage is not o
applicableto test cells and batteries at fully The data see table 1./ %%
discharged states. /WIS T8k . THS. Tk, |[#EIE 1.

TN To RS K, IF HAA 0 B B LV AR 1S
J BT LR AN/ T AR HEA T 1K — 30 i) R Hs Y
90%, FHLFIHLIEN AT I — 2Rk . AR
SRANE T 56 A T8 RUIR A 1 12050 A A FRL

38.3.4.5 Test T.5: External short circuit/#h &35 5%

The cell or battery to be tested shall be heated for
a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C,
measured on the external case.This period of time
depends on the size and design of the cell or
battery and should be assessed and documented. /
XF TR HES BRI, SR — B E I R, A
AR FEI R B TS BB ST A E TR 5744°C. X
BN [ (A e ke T HES B (1 O/ N R R T, %
TIXANFF S ] S0 APF A A 5%

If this assessment is not feasible, the exposure N/A
time shall be at least 6 hours for small cells and
small batteries, and 12 hours for large cells and
large batteries./ QITGIEBEATIXFPPEAL, T /NS LSS
FR1/INRY F s ) 2 B I B] B 52 /0 6 /NISE, KRS H RS A
/INTRY RV PR % i IS (] B 22 7D 12 /NI

Then the cell or battery at 57+4°C shall be P
subjected to one short circuit conditionwith a total
external resistance of less than 0.1 ohm./ %A j5, H
SELHL N AE 57+4°C 1 T &2 B4 FH/NT 0.1
IRCGB (1%) 65 i 2 A1 o

This short circuit condition is continued for at least P
one hour after the cell or battery external case
temperature has returned to 57+4°C/ix — % i 51
JSL A FL O B LV A1 5 iR R B 57+4°C J5 4k 22270 1
AN

or in the case of the large batteries, has decreased N/A
by half of themaximum temperature increase
observed during the test and remains below that
value./ BFE RS L it B A5 700 R A 52 I B2 P A e
HH TSR 1) B e i IR ) 4 2 — R OR R T8
fH.
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CPUP TECHNOLOGY&SERVICE

Report No.: STYH20231225UN01

Clause Requirement + Test Result - Remark Verdict
External temperature does not P
Cells and batteries meet this requirement if their exceed 170°C, No
external temperature does not exceed 170°C disassembly, no rupture and

and there is no disassembly, no rupture and no fire |no fire. /Fh5E i AN L
during the test and within six hours after the test./ |170°C, JGfffk. k%,
WA TR EAEE170°C, It HARR 2 AR |k

55 J 6/ TR TEREEE, ook, HEATHI

RIRE £ AT ZR The data see table 1./ {5 %
IR
38.3.4.6 |Test T.6: Impact/ Crush/#&i/5 & Crush/# & P
Impact (applicable to cylindrical cells not less than N/A
18.0 mm in diameter)./$# (& H T BE&EA/NT18.0
K A T HLES )

NOTE: Diameter here refers to the design
parameter (for example the diameter of 18650 cells
is 18.0 mm). 71 LAk BEARFR BTHSH (i, 18650
S EAR N18.02K).

The test sample cell or component cell is to be N/A
placed on a flat smooth surface. A 15.8 mm +0.1
mm diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1kg mass is to be
dropped from a height of 61 £2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface./ ik B0 B o4
HESTRE P DT IR T b —HR316 A e
AERFEF 0, B EA15.82 K0 152K, K&
ZGEK, BUHSRKmER S, MoHZKE.
W — 9.1 T 7 +0.1T oo (1 HL A M6 1+2. 5K Ak 2k
BB FIARE S AL, — AN L5 BB
FA X Vi A B B g e /0 ) T L U B TE i DA 3
il M EPUESETEH T 5 SR 5K SR
2907 .

The test sample is to be impacted with its N/A
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1 mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact./ $5Z i 7 ik
B, VRS 5P R P AT IR S BURE B O )
HAE15.8Z K H0 12 KT IR MEE . &—
A R a2 — k.

Crush (applicable to prismatic, pouch, coin/button P
cells and cylindrical cells less than 18.0 mm in
diameter)/H5 E(GEH TR 835, m/dfng
OATE AR/ T18. 0 K A R A T HLER)

NOTE: Diameter here refers to the design
parameter (for example the diameter of 18650 cells
is 18.0 mm). /1 LAk BEARFR BTHSH (i, 18650
S EAR N18.02K).
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Clause

Requirement + Test

Result - Remark

Verdict

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached./ 5 Hi it
BT HSTBHE AP I A5 IS, 5 ) BEE T
IR, AR — el n T R 20 1 5 KA .
POEFFELEAT, BEEHILF =Mz —:

P

(a) The applied force reaches 13 kN+0.78 kN ;
I1/n 71355 13 kN+0.78 kN

(b) The voltage of the cell drops by at least 100
mV; /A il LT R B %5 /0100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /HL AR TR IA i 46 )5 FE (1150% LA
e

N/A

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis./ B TR e R RS R M B B K — [T b s . 24T
TR T3 T H o N2 G~ 3 R TRt o [ T RS 2 A
5 )\l 2 L1 7 I it s

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests./
FEAN AR FL O BT A U — T it . ik
[ 4k SR EE6 /N o T A 2 i AR e A 1K
1 H S BT B R AT

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test./ 145515
JEAHE170°C, Jf HAE GG FE b Sk e 6/
W ITCARA . Tol Kk, HE AT H S R AT & AR T 2

External temperature does not
exceed 170°C , no
disassembly and no fire./4h5%
IR 170°C,  TEfRAA.
ToiE K.

The data see table 2./ {5 %
AR 2,

38.3.4.7

Test T.7: Overcharge/id B H

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. /7¢ H HEL I D A& ) i 7
A I K FFEE R M R A o 58 ) /N L
WR:

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /il
T P AU 78 FE R AN K 18RI, 6 i e
I 2 FE i K 7 L R P 7 35 226K 1 7 v ) 82
/J\%‘O
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Report No.: STYH20231225UN01

Clause Requirement + Test Result - Remark Verdict

(b) When the manufacturer's recommended charge N/A
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /i i 2 1A 78 HEL HL R R T 184K, 4R
F e /I B LS I Dy B K 7 FEL LS 1. 2%

Tests are to be conducted at ambient temperature. P
The duration of the test shall be 24 hours./iX %% {F
PREEIRE N AT o AT ARG B RS9 24 /N

Rechargeable batteries meet this requirement if No disassembly and no fire. P
there is no disassembly and no fire during the ITCfRAA, TokE K

test and within seven days after the test. /A 78 HLHL | The data see table 3./it16 %1
MR S R AR 57 R N oA, oSk, |42 ES.

BIAF & A TUE K

38.3.4.8 Test T.8: Forced discharge/5& %]/ H

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /&4~ SN EMBERE N 512k E
It HEL YT R R AE D R R I A T 1 R 48 08 B O TR
FELUAL R 25 A T i 8

The specified discharge current is to be obtained P
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /& 24 K /N E (1
1 F BEL A7 AT S R G R IR, T BT L 45 E TR
HLU o RS FELESEAT DR AT A, L IR ] (2N ) 2
ST HAUE BB R LIRSS Lt (2 5) o

Primary or rechargeable cells meet this No disassembly and no fire. P
requirement if there is no disassembly and no fire |/Ff#ik, Tk K.
during the test and within seven days after the The data see table 4./ IR %T

test./ J5 HL AN BT 78 B LS AR iR G AR ARG e | L2k 4
7 RINEAEAE, ok, RIFFEARTER.
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Table 1: TA~T.5/ R 1. KRB TA~KK T.5

Test
5 :Exter
Test 1: Altitude — nal
Simulation/ o Test 2: Thermal test/ Test 3: Vibration/ Test 4 : Shock/ S.hor.t
Sam | Mass ocv 1. R ol R 2: R WRie 3. 4RE R 4. phib Circuit/
ple priorto | prior to Ll R65:
No. | Test(g) |test (V) AR
R | BRIRETER | IR #
CIhE] i Bk Mass Change | Mass Change Mass Change Mass Change Max.Te
loss(%) | ratio Hi | loss(%) ratio EéJJj—: loss(%) ratio EE?T:H: loss(%) ratiogﬁ mp. (°C)
FREA | K Jo B4 LE(%) JRER (%) ) JoR B AR R T (%) > PNk
(%) (%) R(%) ° (%) ° (%) R Iy
B1# 39.456 4.181 0.003 99.93 0.010 98.73 0.003 99.90 0.003 99.98 57.9
B2# 39.598 4.178 0.003 99.95 0.013 98.80 0.005 99.93 0.000 99.98 57.7
B3# 39.310 4.178 0.003 99.95 0.013 98.73 0.005 99.90 0.003 99.98 57.8
B4# 39.557 4.181 0.003 99.93 0.010 98.80 0.003 99.93 0.003 99.98 57.7
B5# 39.226 4.180 0.003 99.95 0.013 98.73 0.005 99.90 0.000 99.98 57.9
B6# 39.355 4.180 0.003 99.95 0.013 98.73 0.003 99.90 0.003 99.98 58.0
B7# 39.489 4179 0.003 99.93 0.010 98.73 0.005 99.93 0.000 99.98 57.7
B8# 39.334 4.179 0.003 99.93 0.013 98.80 0.005 99.90 0.003 99.98 58.0
Table 2: Crush/ £ 2: &
Sample No. C1# C2# C3# Ca# C5#
FEfgm 5
Max.Temp. (°C)
N 21.7 21.9 21.8 21.6 21.5
Test6: Crush/ | WKIRIE(°C)
P8R Sample No. Co# CT7# C8# Co# C10#
FEd S
Max.Temp. (°C)
8 21.8 21.9 21.7 21.6 21.5
RKIRE(°C)
Table 3: Overcharge /& 3: TERH
Sample No.
e BO# B10# B11# B12# B13# B14# B15# B16#
#nu%?
Test voltage
-, 16.8
Test 7: ARG HE (V)
Overcharge/
N Nt Test t
W 70 g est curren 1000
7 BRI I(MA)

Provided by the applicant/H i i 2 4:
1.Maximum charging voltage/# K7t H Hi [£:8.4V
2.Maximum charging current/#% K 7¢ B B 3 :500mA
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Report No.: STYH20231225UNO01
Table 4: Force discharge / 3 4: 3RHIIE
Sample No.
. o C11# C12# C13# C14# C15# C16# C17# C18# C19# C20#
(EAE T2
Test initial current
o 2500
Forced Sample No.
discharge/ e C21# C22# C23# C24# C25# C26# C27# C28# C29# C30#
R 8: s Y
T Test initial current
2500

WIS HIEE FL T (mA)

Maximum discharging current of cell/

Provided by the applicant/H i # # fi:

IR R TBCH LA 2500mA
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T I
Notice

AR T oA AR I B TR

The test report is invalid without the testing stamp of Guangzhou CPUP Certification Technology
Service Co., Ltd..

KRR = BEFE R, AR AR .

Nobody is allowed to partly photocopy this test report without written permission of Guangzhou
CPUP Certification Technology Service Co., Ltd..

AARE TN AR AN 44 TR

The test report is invalid without the signatures of Approver, Checker and Tester.
AAR T R R

The test report is invalid if altered.

XPRLI AR & A G BT USCER 2 H AR TUR A R B A 3R

Objections to the test report must be submitted to Guangzhou CPUP Certification Technology
Service Co., Ltd. Within 15 days.

AR SR L i B 5T
The test report is responsible for the tested samples only.

K E5 18 NIA R R ANE R, PR 8", PR AN, “NT” R AR

As for the test conclusion, “N/A” means “not applicable”,
“N/T” means “not tested”

HI SR BERO BERE, 5 DR AR S SV il L i S M s T 405 R 1R R, A AR IR A R DA E

The information provided by the applicant. Our lab shall not take any responsibility if the
information is fake and exaggerated, which may influence the validity of the testing result.

L EE S SRASH A 2 U

The test data and results do not have social proof function.

P” means “pass” and “F” means “fail”,

===END OF TEST REPORT===
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